AVSPARE.COM
parts catalog

314-9026 PUMP & MTG GP-CONVEYOR S/N FAC511-677; BXW102-102 PART OF 230-9583 HYDRAULIC AR-CONVEYOR BG-2455D




HYDRAULIC SYSTEM

PUMP GP
 
#KEBP02870550
 

314-9026: PUMP & MTG GP-CONVEYOR

314-9026 PUMP & MTG GP-CONVEYOR
S/N FAC511-677; BXW102-102
PART OF 230-9583 HYDRAULIC AR-CONVEYOR
i02797859 KEBP0287
  For full view, you need register

Parts for your BG-2455D ASPHALT PAVER:

CATERPILLAR SIS
Pos. Part No Qty Parts name Comments
1. 6V-0852 [8] CAP-DUST  
2. 230-9382 Y [1] PUMP GP-PISTON (AUGER CNVR, DRAG CNVR, LH)  
3. 230-9383 Y [1] PUMP GP-PISTON (AUGER CNVR, DRAG CNVR, RH)  
4. 148-8315 [1] CONNECTOR AS  
  2M-9780 [1] SEAL-O-RING  
  6V-8642 [1] CONNECTOR  
  7J-9108 [1] SEAL-O-RING  
5. 148-8339 [6] CONNECTOR AS  
    (EACH INCLUDES)
  6V-8716 [1] CONNECTOR (STRAIGHT)  
  6V-9746 [1] SEAL-O-RING  
  7M-8485 [1] SEAL-O-RING  
6. 148-8347 [1] ELBOW AS  
  3D-2824 [1] SEAL-O-RING  
  6V-9007 [1] ELBOW  
  6V-9746 [1] SEAL-O-RING  
7. 148-8355 [1] ELBOW AS  
  5K-9090 [1] SEAL-O-RING  
  6V-9005 [1] ELBOW  
  7M-8485 [1] SEAL-O-RING  
8. 148-8360 [1] ELBOW AS  
  6V-9182 [1] ELBOW  
  6V-9746 [1] SEAL-O-RING  
  7M-8485 [1] SEAL-O-RING  
9. 148-8393 [1] ELBOW AS  
  6V-9852 [1] ELBOW (SWIVEL)  
  7J-9108 [1] SEAL-O-RING  
10. 148-8442 [2] TEE AS  
    (EACH INCLUDES)
  6V-9746 [2] SEAL-O-RING  
  7M-8485 [1] SEAL-O-RING  
  8T-1685 [1] TEE  
11. 150-3065 [1] ELBOW AS  
  3J-1907 [1] SEAL-O-RING  
  6V-0484 [1] ELBOW  
12. 150-4049 [1] ELBOW AS  
  6V-9746 [1] SEAL-O-RING  
  7M-8485 [1] SEAL-O-RING  
  8T-4149 [1] ELBOW  
13. 155-3503 [1] TEE AS  
  2M-9780 [1] SEAL-O-RING  
  6V-8776 [1] TEE-FACE SEAL  
  7J-9108 [2] SEAL-O-RING  
14. 164-5567 [8] COUPLER AS-QUICK DISCONNECT (MALE)  
    (EACH INCLUDES)
  214-7568 [1] SEAL-O-RING  
  6V-3965 [1] FITTING (QUICK DISCONNECT)  
15. 165-4931 [4] ELBOW AS  
    (EACH INCLUDES)
  3J-1907 [1] SEAL-O-RING  
  6V-8077 [1] ELBOW  
16. 7J-6285 [2] SEAL-O-RING  
17. 8T-4122 [4] WASHER-HARD (17X32X3.5-MM THK)  
18. 8T-7338 M [4] BOLT (M16X2X45-MM)  
  M   METRIC PART
  Y   SEPARATE ILLUSTRATION
 
#KEBP02870551
 

314-9026: PUMP & MTG GP-CONVEYOR

314-9026 PUMP & MTG GP-CONVEYOR
S/N FAC678-773; BXW102-102
PART OF 230-9583 HYDRAULIC AR-CONVEYOR
i03273640 KEBP0287
  For full view, you need register

Parts for your BG-2455D ASPHALT PAVER:

CATERPILLAR SIS
Pos. Part No Qty Parts name Comments
1. 6V-0852 [8] CAP-DUST  
2. 333-7609 CY [1] PUMP GP-PISTON (AUGER CNVR, DRAG CNVR, LH)  
3. 333-7607 CY [1] PUMP GP-PISTON (AUGER CNVR, DRAG CNVR, RH)  
4. 148-8315 [1] CONNECTOR AS  
  2M-9780 [1] SEAL-O-RING  
  6V-8642 [1] CONNECTOR  
  7J-9108 [1] SEAL-O-RING  
5. 148-8339 [6] CONNECTOR AS  
    (EACH INCLUDES)
  6V-8716 [1] CONNECTOR (STRAIGHT)  
  6V-9746 [1] SEAL-O-RING  
  7M-8485 [1] SEAL-O-RING  
6. 148-8347 [1] ELBOW AS  
  3D-2824 [1] SEAL-O-RING  
  6V-9007 [1] ELBOW  
  6V-9746 [1] SEAL-O-RING  
7. 148-8355 [1] ELBOW AS  
  5K-9090 [1] SEAL-O-RING  
  6V-9005 [1] ELBOW  
  7M-8485 [1] SEAL-O-RING  
8. 148-8360 [1] ELBOW AS  
  6V-9182 [1] ELBOW  
  6V-9746 [1] SEAL-O-RING  
  7M-8485 [1] SEAL-O-RING  
9. 148-8393 [1] ELBOW AS  
  6V-9852 [1] ELBOW (SWIVEL)  
  7J-9108 [1] SEAL-O-RING  
10. 148-8442 [2] TEE AS  
    (EACH INCLUDES)
  6V-9746 [2] SEAL-O-RING  
  7M-8485 [1] SEAL-O-RING  
  8T-1685 [1] TEE  
11. 150-3065 [1] ELBOW AS  
  3J-1907 [1] SEAL-O-RING  
  6V-0484 [1] ELBOW  
12. 150-4049 [1] ELBOW AS  
  6V-9746 [1] SEAL-O-RING  
  7M-8485 [1] SEAL-O-RING  
  8T-4149 [1] ELBOW  
13. 155-3503 [1] TEE AS  
  2M-9780 [1] SEAL-O-RING  
  6V-8776 [1] TEE-FACE SEAL  
  7J-9108 [2] SEAL-O-RING  
14. 164-5567 [8] COUPLER AS-QUICK DISCONNECT (MALE)  
    (EACH INCLUDES)
  214-7568 [1] SEAL-O-RING  
  6V-3965 [1] FITTING (QUICK DISCONNECT)  
15. 165-4931 [4] ELBOW AS  
    (EACH INCLUDES)
  3J-1907 [1] SEAL-O-RING  
  6V-8077 [1] ELBOW  
16. 7J-6285 [2] SEAL-O-RING  
17. 8T-4122 [4] WASHER-HARD (17X32X3.5-MM THK)  
18. 8T-7338 M [4] BOLT (M16X2X45-MM)  
19. 333-3638 CY [1] PUMP GP-GEAR  
20. 129-3180 CM [2] LOCKNUT (M12X1.75-THD)  
21. 5E-8769 C [1] SEAL-O-RING  
22. 8T-4223 C [2] WASHER-HARD (13.5X25.5X3-MM THK)  
23. 8T-4910 CM [2] BOLT (M12X1.75X60-MM)  
  C   CHANGE FROM PREVIOUS TYPE
  M   METRIC PART
  Y   SEPARATE ILLUSTRATION
 
#KEBP02870552
 

351-4455: PUMP & MTG GP-CONVEYOR

351-4455 PUMP & MTG GP-CONVEYOR
S/N FAC774-774; BXW103-103
PART OF 230-9583 HYDRAULIC AR-CONVEYOR
i03832049 KEBP0287
  For full view, you need register

Parts for your BG-2455D ASPHALT PAVER:

CATERPILLAR SIS
Pos. Part No Qty Parts name Comments
1. 6V-0852 [8] CAP-DUST  
2. 148-8430 [2] TEE AS  
    (EACH INCLUDES)
  6V-9746 [1] SEAL-O-RING  
  7X-0873 [1] TEE  
3. 180-9286 [1] TEE AS  
  3D-2824 [1] SEAL-O-RING  
  3E-2345 [1] ADAPTER-TEE  
  6V-9746 [1] SEAL-O-RING  
4. 269-0533 Y [2] PUMP GP-PISTON  
5. 270-7184 [2] ADAPTER  
6. 354-6935 Y [1] PUMP GP-GEAR  
7. 148-8315 [2] CONNECTOR AS  
    (EACH INCLUDES)
  2M-9780 [1] SEAL-O-RING  
  6V-8642 [1] CONNECTOR  
  7J-9108 [1] SEAL-O-RING  
8. 148-8317 [1] CONNECTOR AS  
  3D-2824 [1] SEAL-O-RING  
  5K-9090 [1] SEAL-O-RING  
  6V-8714 [1] CONNECTOR  
9. 148-8322 [1] CONNECTOR AS  
  2M-9780 [1] SEAL-O-RING  
  6V-8640 [1] CONNECTOR  
  6V-9746 [1] SEAL-O-RING  
10. 148-8339 [7] CONNECTOR AS  
    (EACH INCLUDES)
  6V-8716 [1] CONNECTOR (STRAIGHT)  
  6V-9746 [1] SEAL-O-RING  
  7M-8485 [1] SEAL-O-RING  
11. 148-8352 [1] ELBOW AS  
  5K-9090 [1] SEAL-O-RING  
  6V-9854 [1] ELBOW (SWIVEL)  
12. 148-8392 [2] ELBOW AS  
    (EACH INCLUDES)
  6V-9746 [1] SEAL-O-RING  
  6V-9853 [1] ELBOW  
13. 148-8446 [1] TEE AS-SWIVEL  
  6V-9838 [1] TEE-SWIVEL  
  7J-9108 [2] SEAL-O-RING  
14. 150-3065 [1] ELBOW AS  
  3J-1907 [1] SEAL-O-RING  
  6V-0484 [1] ELBOW  
15. 153-6259 [2] TEE AS  
    (EACH INCLUDES)
  3D-2824 [1] SEAL-O-RING  
  6V-8777 [1] TEE-FACE SEAL  
  6V-9746 [2] SEAL-O-RING  
16. 164-5567 [8] COUPLER AS-QUICK DISCONNECT (MALE)  
    (EACH INCLUDES)
  6V-3965 [1] FITTING (QUICK DISCONNECT)  
  214-7568 [1] SEAL-O-RING  
17. 1H-6227 [3] SEAL-O-RING  
18. 5F-3144 [2] SEAL-O-RING  
19. 8T-4184 M [4] BOLT (M12X1.75X45-MM)  
20. 8T-4223 [2] WASHER-HARD (13.5X25.5X3-MM THK)  
21. 8T-4956 M [2] BOLT (M12X1.75X35-MM)  
22. 8T-5360 [4] WASHER (12X22.5X2.5-MM THK)  
  M   METRIC PART
  Y   SEPARATE ILLUSTRATION
 
#KEBP02870553
 

351-4455: PUMP & MTG GP-CONVEYOR

351-4455 PUMP & MTG GP-CONVEYOR
S/N FAC774-877; BXW103-UP
PART OF 230-9583 HYDRAULIC AR-CONVEYOR
i03878487 KEBP0287
  For full view, you need register

Parts for your BG-2455D ASPHALT PAVER:

CATERPILLAR SIS
Pos. Part No Qty Parts name Comments
1. 6V-0852 [8] CAP-DUST  
2. 148-8430 [2] TEE AS  
    (EACH INCLUDES)
  6V-9746 [1] SEAL-O-RING  
  7X-0873 [1] TEE  
3. 164-5611 C [1] TEE AS  
  7M-8485 [1] SEAL-O-RING  
  8T-3312 [1] TEE  
  6V-9746 [1] SEAL-O-RING  
4. 269-0533 Y [2] PUMP GP-PISTON  
5. 270-7184 [2] ADAPTER  
6. 354-6935 Y [1] PUMP GP-GEAR  
7. 148-8315 [2] CONNECTOR AS  
    (EACH INCLUDES)
  2M-9780 [1] SEAL-O-RING  
  6V-8642 [1] CONNECTOR  
  7J-9108 [1] SEAL-O-RING  
9. 148-8322 [1] CONNECTOR AS  
  2M-9780 [1] SEAL-O-RING  
  6V-8640 [1] CONNECTOR  
  6V-9746 [1] SEAL-O-RING  
10. 148-8339 [7] CONNECTOR AS  
    (EACH INCLUDES)
  6V-8716 [1] CONNECTOR (STRAIGHT)  
  6V-9746 [1] SEAL-O-RING  
  7M-8485 [1] SEAL-O-RING  
11. 148-8362 C [1] ELBOW AS  
  3D-2824 [1] SEAL-O-RING  
  5K-9090 [1] SEAL-O-RING  
  8T-6684 [1] ELBOW  
12. 148-8392 [2] ELBOW AS  
    (EACH INCLUDES)
  6V-9746 [1] SEAL-O-RING  
  6V-9853 [1] ELBOW  
13. 148-8446 [1] TEE AS-SWIVEL  
  6V-9838 [1] TEE-SWIVEL  
  7J-9108 [2] SEAL-O-RING  
14. 150-3065 [1] ELBOW AS  
  3J-1907 [1] SEAL-O-RING  
  6V-0484 [1] ELBOW  
15. 153-6259 [2] TEE AS  
    (EACH INCLUDES)
  3D-2824 [1] SEAL-O-RING  
  6V-8777 [1] TEE-FACE SEAL  
  6V-9746 [2] SEAL-O-RING  
16. 164-5567 [8] COUPLER AS-QUICK DISCONNECT (MALE)  
    (EACH INCLUDES)
  6V-3965 [1] FITTING (QUICK DISCONNECT)  
  214-7568 [1] SEAL-O-RING  
17. 1H-6227 C [2] SEAL-O-RING  
18. 5F-3144 [2] SEAL-O-RING  
19. 8T-4184 M [4] BOLT (M12X1.75X45-MM)  
20. 8T-4223 [2] WASHER-HARD (13.5X25.5X3-MM THK)  
21. 8T-4956 M [2] BOLT (M12X1.75X35-MM)  
22. 8T-5360 [4] WASHER (12X22.5X2.5-MM THK)  
23. 8T-5049 C [1] SEAL-O-RING  
  C   CHANGE FROM PREVIOUS TYPE
  M   METRIC PART
  Y   SEPARATE ILLUSTRATION
 
#KEBP02870554
 

351-4455: PUMP & MTG GP-CONVEYOR

351-4455 PUMP & MTG GP-CONVEYOR
S/N FAC878-UP; BXW1-UP
PART OF 230-9583 HYDRAULIC AR-CONVEYOR
i04180722 KEBP0287
  For full view, you need register

Parts for your BG-2455D ASPHALT PAVER:

CATERPILLAR SIS
Pos. Part No Qty Parts name Comments
1. 6V-0852 [8] CAP-DUST  
2. 148-8430 [2] TEE AS  
    (EACH INCLUDES)
  6V-9746 [1] SEAL-O-RING  
  7X-0873 [1] TEE  
3. 148-8360 C [1] ELBOW AS  
  6V-9182 [1] ELBOW  
  6V-9746 [1] SEAL-O-RING  
  7M-8485 [1] SEAL-O-RING  
4. 269-0533 Y [2] PUMP GP-PISTON  
5. 270-7184 [2] ADAPTER  
6. 354-6935 Y [1] PUMP GP-GEAR  
7. 148-8315 [2] CONNECTOR AS  
    (EACH INCLUDES)
  2M-9780 [1] SEAL-O-RING  
  6V-8642 [1] CONNECTOR  
  7J-9108 [1] SEAL-O-RING  
9. 148-8322 [1] CONNECTOR AS  
  2M-9780 [1] SEAL-O-RING  
  6V-8640 [1] CONNECTOR  
  6V-9746 [1] SEAL-O-RING  
10. 148-8339 [7] CONNECTOR AS  
    (EACH INCLUDES)
  6V-8716 [1] CONNECTOR (STRAIGHT)  
  6V-9746 [1] SEAL-O-RING  
  7M-8485 [1] SEAL-O-RING  
11. 148-8362 [1] ELBOW AS  
  3D-2824 [1] SEAL-O-RING  
  5K-9090 [1] SEAL-O-RING  
  8T-6684 [1] ELBOW  
12. 148-8392 [3] ELBOW AS  
    (EACH INCLUDES)
  6V-9746 [1] SEAL-O-RING  
  6V-9853 [1] ELBOW  
13. 148-8446 [1] TEE AS-SWIVEL  
  6V-9838 [1] TEE-SWIVEL  
  7J-9108 [2] SEAL-O-RING  
14. 150-3065 [2] ELBOW AS  
    (EACH INCLUDES)
  3J-1907 [1] SEAL-O-RING  
  6V-0484 [1] ELBOW  
15. 153-6259 [2] TEE AS  
    (EACH INCLUDES)
  3D-2824 [1] SEAL-O-RING  
  6V-8777 [1] TEE-FACE SEAL  
  6V-9746 [2] SEAL-O-RING  
16. 164-5567 [8] COUPLER AS-QUICK DISCONNECT (MALE)  
    (EACH INCLUDES)
  6V-3965 [1] FITTING (QUICK DISCONNECT)  
  214-7568 [1] SEAL-O-RING  
17. 1H-6227 [2] SEAL-O-RING  
18. 5F-3144 [2] SEAL-O-RING  
19. 8T-4184 M [4] BOLT (M12X1.75X45-MM)  
20. 8T-4223 [2] WASHER-HARD (13.5X25.5X3-MM THK)  
21. 8T-4956 M [2] BOLT (M12X1.75X35-MM)  
22. 8T-5360 [4] WASHER (12X22.5X2.5-MM THK)  
23. 8T-5049 [1] SEAL-O-RING  
  C   CHANGE FROM PREVIOUS TYPE
  M   METRIC PART
  Y   SEPARATE ILLUSTRATION
 
#KEBP02870555
 

230-3451: SHAFT GP-FEEDER DRIVE

230-3451 SHAFT GP-FEEDER DRIVE
S/N FAC1-UP; BXW1-UP
PART OF 224-5778 DRIVE GP-CONVEYOR
i02196726 KEBP0287
  For full view, you need register

Parts for your BG-2455D ASPHALT PAVER:

CATERPILLAR SIS
Pos. Part No Qty Parts name Comments
1. 1D-2328 [2] KEY-SQUARE  
2. 8I-0797 [2] CAP  
3. 8I-0798 [4] SPROCKET (10-TEETH)  
4. 8I-0847 [2] SPROCKET AS (23-TEETH)  
5. 101-9030 [2] BEARING-FLANGE  
6. 104-5370 [2] KEY-SQUARE  
7. 110-2834 B [2] SHIM (3.175-MM THK)  
8. 129-4543 [4] WASHER (65X85.7X1.6-MM THK)  
9. 129-4583 [2] TUBE AS  
10. 131-0326 [2] BEARING  
11. 136-9392 [2] KEY-SQUARE  
12. 205-3097 [2] CAP  
13. 233-4269 [1] SUPPORT AS (RH)  
14. 233-4270 [1] SUPPORT AS (LH)  
15. 233-5089 [2] SHAFT  
16. 031-8610 [4] SETSCREW-SOCKET (1/2-13X1.25-IN)  
17. 2H-3906 [8] SETSCREW-SOCKET (1/2-13X1-IN)  
18. 6V-7726 M [4] SCREW-HEX SOCKET (M10X1.5X25-MM)  
19. 7X-0345 [4] BOLT (5/8-11X1.75-IN)  
20. 8T-4121 [12] WASHER-HARD (11X21X2.5-MM THK)  
21. 8T-4122 [4] WASHER-HARD (17X32X3.5-MM THK)  
22. 8T-4136 M [4] BOLT (M10X1.5X25-MM)  
23. 8T-4196 M [8] BOLT (M10X1.5X35-MM)  
24. 9F-9748 [2] SETSCREW (3/8-16X1.25-IN)  
  B   USE AS REQUIRED
  M   METRIC PART
 
#KEBP02870556
 

225-2317: ARM GP-DROP

225-2317 ARM GP-DROP
S/N FAC1-UP; BXW1-UP
PART OF 231-4642 SCREED AR
AN ATTACHMENT
i01860078 KEBP0287
  For full view, you need register

Parts for your BG-2455D ASPHALT PAVER:

CATERPILLAR SIS
Pos. Part No Qty Parts name Comments
1. 3B-8487 [2] FITTING-GREASE  
2. 3B-8488 [2] FITTING-GREASE (1/8-27 PTF)  
3. 3P-8680 [4] CUP-BEARING  
4. 3P-8681 [4] CONE-BEARING  
5. 4B-4161 [4] SCREW-DRIVE (NO 6X3/8-IN)  
6. 7X-8652 [2] BAR  
7. 7X-8698 [2] UNIVERSAL JOINT GP  
    (EACH INCLUDES)
  3B-8485 [1] ELBOW  
  177-6969 [1] KIT-BEARING (UNIVERSAL JOINT)  
8. 7X-9918 [2] GRIP-HANDLE  
9. 8I-0352 [2] HANDLE AS  
10. 8I-0358 [2] POINTER  
11. 8I-0368 [2] LOCK-TAB  
12. 8I-0904 [2] SCALE-THICKNESS  
13. 8I-0911 [2] KNOB  
14. 112-5399 [2] PIN AS-PIVOT  
15. 134-1720 [2] SHAFT  
16. 135-8177 [2] LOCKOUT  
17. 217-2299 [1] PLATE AS (LH)  
18. 217-2300 [1] PLATE AS (RH)  
19. 1D-6306 [4] NUT (1-8-THD)  
20. 1J-8136 [4] PIN-SPRING  
21. 1K-6870 [2] LOCKNUT (3/4-10-THD)  
22. 2D-6235 [2] LOCKNUT (1/4-20-THD)  
23. 5M-3062 [4] BOLT (3/8-16X0.75-IN)  
24. 5P-1076 [4] WASHER-HARD (13.5X30X4-MM THK)  
25. 6V-8182 [8] NUT (3/4-10-THD)  
26. 7X-0326 [2] BOLT (1/2-13X3-IN)  
27. 7X-0371 [2] BOLT (3/4-10X3.75-IN)  
28. 7X-0582 [4] WASHER-HARD (20X44.5X6-MM THK)  
29. 8T-4896 [4] WASHER-HARD (10.2X18.5X2.5-MM THK)  
30. 8T-4994 [16] WASHER-HARD (20X36.5X3.5-MM THK)  
31. 8T-8908 [2] BOLT (1/4-20X1-IN)  
32. 8T-8917 [2] BOLT (1/2-13X1.25-IN)  
33. 8T-8925 [8] BOLT (3/4-10X4.75-IN)  
 
#KEBP02870557
 

253-1002: ARM GP-DROP

253-1002 ARM GP-DROP
S/N FAC1-UP; BXW1-UP
PART OF 229-3115 SCREED AR
AN ATTACHMENT
i02087736 KEBP0287
  For full view, you need register

Parts for your BG-2455D ASPHALT PAVER:

CATERPILLAR SIS
Pos. Part No Qty Parts name Comments
1. 5P-9982 [2] FITTING-GREASE  
2. 7X-8652 [2] BAR  
3. 8I-0368 [2] LOCK-TAB  
4. 100-7868 [2] NIPPLE-PIPE  
5. 112-5399 [2] PIN AS-PIVOT  
6. 253-1003 [2] BRACKET AS  
7. 3B-6552 [2] ELBOW-PIPE  
8. 6V-8182 [8] NUT (3/4-10-THD)  
10. 8T-4994 [18] WASHER-HARD (20X36.5X3.5-MM THK)  
11. 8T-9311 [10] BOLT (3/4-10X4.5-IN)  
12. 8T-9384 [2] BOLT (1/2-13X0.875-IN)  
13. 8T-8925 [8] BOLT (3/4-10X4.75-IN)  
    QUANTITIES SHOWN ARE THOSE REQUIRED FOR BOTH LH & RH SIDES
 
#KEBP02870558
 

233-3565: ARM GP-TOW

233-3565 ARM GP-TOW
S/N FAC1-409; BXW1-101
PART OF 222-2577 STRUCTURAL AR
i02196839 KEBP0287
  For full view, you need register

Parts for your BG-2455D ASPHALT PAVER:

CATERPILLAR SIS
Pos. Part No Qty Parts name Comments
1. 3B-8489 [2] FITTING-GREASE (1/8-27 PTF)  
2. 5C-2874 M [4] NUT (M5X0.8-THD)  
3. 9W-2401 [2] BEARING-ALIGNING  
4. 005-8639 [4] BEARING-ALIGNING  
5. 194-4519 [4] ROLLER  
6. 194-4520 [2] SHAFT  
7. 194-4521 [4] SPACER (14X31.8X19-MM THK)  
8. 194-8183 [4] PLATE  
9. 194-8186 [2] PLATE AS  
10. 197-4056 [2] PLATE  
11. 239-1439 [1] ARM AS (RH)  
12. 239-1440 [1] ARM AS (LH)  
13. 239-2103 [2] PLATE  
14. 243-1087 [2] SUPPORT AS  
15. 4B-4274 [4] WASHER (5.5X13X1.2-MM THK)  
16. 7X-2549 M [2] BOLT (M12X1.75X100-MM)  
17. 7Y-7388 M [4] SCREW-BUTTON HEAD (M5X0.8X12-MM)  
18. 8T-4139 M [4] BOLT (M12X1.75X30-MM)  
19. 8T-4179 M [4] BOLT (M12X1.75X20-MM)  
20. 8T-4223 [28] WASHER-HARD (13.5X25.5X3-MM THK)  
21. 8T-4244 M [2] NUT (M12X1.75-THD)  
22. 8T-4910 M [8] BOLT (M12X1.75X60-MM)  
  M   METRIC PART
 
#KEBP02870559
 

233-3565: ARM GP-TOW

233-3565 ARM GP-TOW
S/N FAC410-UP; BXW102-UP
PART OF 222-2577 STRUCTURAL AR
i02911602 KEBP0287
  For full view, you need register

Parts for your BG-2455D ASPHALT PAVER:

CATERPILLAR SIS
Pos. Part No Qty Parts name Comments
1. 3B-8489 [2] FITTING-GREASE (1/8-27 PTF)  
4. 194-4519 [4] ROLLER  
5. 194-4520 [2] SHAFT  
6. 194-8183 [4] PLATE  
7. 194-8186 [2] PLATE AS  
8. 343-4126 [1] ARM GP-TOW (RH)  
8A. 9W-2401 [1] BEARING-ALIGNING  
8B. 005-8639 [2] BEARING-ALIGNING  
  239-1439 [1] ARM AS (RH)  
9. 343-4127 [1] ARM GP-TOW (LH)  
9A. 9W-2401 [1] BEARING-ALIGNING  
9B. 005-8639 [2] BEARING-ALIGNING  
  239-1440 [1] ARM AS (LH)  
10. 243-1087 [2] SUPPORT AS  
11. 310-0813 [2] PLATE  
12. 8T-4139 M [4] BOLT (M12X1.75X30-MM)  
13. 8T-4179 M [4] BOLT (M12X1.75X20-MM)  
14. 8T-4183 CM [8] BOLT (M12X1.75X40-MM)  
15. 8T-4200 M [2] BOLT (M8X1.25X16-MM)  
16. 8T-4223 BC [16] WASHER-HARD (13.5X25.5X3-MM THK)  
17. 8T-4224 [2] WASHER-HARD (8.8X16X2-MM THK)  
18. 8T-7971 [8] WASHER-HARD (13.5X25.5X5-MM THK)  
  B   USE AS REQUIRED
  C   CHANGE FROM PREVIOUS TYPE
  M   METRIC PART

Information:

HYDRAULIC SYSTEM
PUMP GP
Special Instruction
Rotating Group Adjustment Instructions for Bosch Rexroth Hydraulic Pumps and Motors {3203, 4351, 5058, 5070}
Rotating Group Adjustment Instructions for Bosch Rexroth Hydraulic Pumps and Motors {3203, 4351, 5058, 5070}
Repair Process for Hydraulic Gear Pumps {5073}
Repair Process for Hydraulic Gear Pumps {5073}
Specifications
Piston Pump (Conveyor)
AP-1055D and BG-2455D Asphalt Pavers Conveyor Systems
Gear Pump (Hydraulic Fan)
AP-1055D and BG-2455D Asphalt Pavers Auxiliary System
Piston Pump (Generator)
AP-1055D and BG-2455D Asphalt Pavers Auxiliary System
Piston Pump (Auxiliary)
AP-1055D and BG-2455D Asphalt Pavers Auxiliary System
Piston Pump (Conveyor)
AP-1055D and BG-2455D Asphalt Pavers Conveyor Systems
Tool Operating Manual
Replacing Sleeve Bearings in Tyrone Gear Pumps and Motors (Used on Series 7 and 8, Iron and Aluminum Housings){0738, 5061, 5073, 7551}
Replacing Sleeve Bearings in Tyrone Gear Pumps and Motors (Used on Series 7 and 8, Iron and Aluminum Housings){0738, 5061, 5073, 7551}
4C-9910 Portable Hydraulic Tester (Flow 125 GPM) {0599, 0784, 5050, 5057, 5095}
4C-9910 Portable Hydraulic Tester (Flow 125 GPM) {0599, 0784, 5050, 5057, 5095}
Systems Operation
Hydraulic Schematic (Propel System)
AP-1055D and BG-2455D Asphalt Pavers Propel System
Piston Pump (Conveyor) - Auger Conveyor and Drag Conveyor
AP-1055D and BG-2455D Asphalt Pavers Conveyor Systems
Piston Pump (Auxiliary)
AP-1055D and BG-2455D Asphalt Pavers Auxiliary System
Gear Pump (Hydraulic Fan)
AP-1055D and BG-2455D Asphalt Pavers Auxiliary System
Piston Pump (Generator)
AP-1055D and BG-2455D Asphalt Pavers Auxiliary System
Gear Pump (Vibratory)
AP-1055D and BG-2455D Asphalt Pavers Auxiliary System
Reuse And Salvage Guidelines
Rotating Group Adjustment Instructions for Bosch Rexroth Hydraulic Pumps and Motors {3203, 4351, 5058, 5070}
Rotating Group Adjustment Instructions for Bosch Rexroth Hydraulic Pumps and Motors {3203, 4351, 5058, 5070}
Vane Type Hydraulic Pumps {5055}
Vane Type Hydraulic Pumps {5055}
Repair Process for Hydraulic Gear Pumps {5073}
Repair Process for Hydraulic Gear Pumps {5073}
Specifications and Reusability for Hydraulic Gear Pumps and Motors (Groups 9, 10, and 11) {5061, 506G, 5073}
Specifications and Reusability for Hydraulic Gear Pumps and Motors (Groups 9, 10, and 11) {5061, 506G, 5073}
Specifications and Reusability for Hydraulic Gear Pumps and Motors (Groups 1, 2, and 3) {5061, 5073}
Specifications and Reusability for Hydraulic Gear Pumps and Motors (Groups 1, 2, and 3) {5061, 5073}
Removing and Installing Bushings and Pressure Plates in Hydraulic Gear Pumps {5073}
Removing and Installing Bushings and Pressure Plates in Hydraulic Gear Pumps {5073}
General Reuse and Salvage Guideline for Hydraulic Piston Pumps and Motors {5058, 5070}
General Reuse and Salvage Guideline for Hydraulic Piston Pumps and Motors {5058, 5070}
Testing and Adjusting
Pump Synchronization - Test and Adjust
AP-1055D and BG-2455D Asphalt Pavers Propel System
Piston Pump Case Drain Flow (Auxiliary) - Test
AP-1055D and BG-2455D Asphalt Pavers Auxiliary System
Gear Pump Flow (Vibratory) - Test
AP-1055D and BG-2455D Asphalt Pavers Auxiliary System
Gear Pump Flow (Cooling Fan) - Test
AP-1055D and BG-2455D Asphalt Pavers Auxiliary System
Relief Valve (Vibratory) - Test and Adjust
AP-1055D and BG-2455D Asphalt Pavers Auxiliary System
Pump Control Valve (Auxiliary) - Test and Adjust
AP-1055D and BG-2455D Asphalt Pavers Auxiliary System
Pump Control Valve (Generator) - Test and Adjust
AP-1055D and BG-2455D Asphalt Pavers Auxiliary System
Piston Pump Case Drain Flow (Generator) - Test
AP-1055D and BG-2455D Asphalt Pavers Auxiliary System
Piston Pump Flow - Test - Conveyor and Auger
AP-1055D and BG-2455D Asphalt Pavers Conveyor Systems
Relief Valve (Charge) - Test and Adjust
AP-1055D and BG-2455D Asphalt Pavers Conveyor Systems
Relief Valve (Main) - Test - Drag Conveyor and Auger Conveyor
AP-1055D and BG-2455D Asphalt Pavers Conveyor Systems
Piston Pump Flow (Auxiliary) - Test and Adjust
AP-1055D and BG-2455D Asphalt Pavers Auxiliary System
Relief Valve (Charge) - Test and Adjust
AP-1055D and BG-2455D Asphalt Pavers Conveyor Systems
Relief Valve (Main) - Test - Drag Conveyor and Auger Conveyor
AP-1055D and BG-2455D Asphalt Pavers Conveyor Systems
Piston Pump (Auger Conveyor and Drag Conveyor) Neutral - Test and Adjust
AP-1055D and BG-2455D Asphalt Pavers Conveyor Systems
Bench Test Procedures
Rotating Group Adjustment Instructions for Bosch Rexroth Hydraulic Pumps and Motors {3203, 4351, 5058, 5070}
Rotating Group Adjustment Instructions for Bosch Rexroth Hydraulic Pumps and Motors {3203, 4351, 5058, 5070}
Bench Test Procedure for Gear Pumps {5073}
Bench Test Procedure for Gear Pumps {5073}
Bench Test Procedure for Vane Pumps {5055}
Bench Test Procedure for Vane Pumps {5055}
Bench Test Procedure for Hydraulic Piston Pumps{3203, 5070}
Bench Test Procedure for Hydraulic Piston Pumps{3203, 5070}
Bench Test Procedure for Hydraulic Piston Pumps {3203, 5070}
Bench Test Procedure for Hydraulic Piston Pumps {3203, 5070}
Bench Test Procedure for Hydraulic Piston Pumps{3108, 5070}
Bench Test Procedure for Hydraulic Piston Pumps{3108, 5070}
Bench Test Procedure for Hydraulic Piston Pumps{3203, 5070}
Bench Test Procedure for Hydraulic Piston Pumps{3203, 5070}
Troubleshooting
MID 039 - CID 1703 - FMI 03
AP-1000D, AP-1055D, AP-655C, BG-2255C, BG-2455D and BG-260D Asphalt Pavers
MID 039 - CID 1703 - FMI 05
AP-1000D, AP-1055D, AP-655C, BG-2255C, BG-2455D and BG-260D Asphalt Pavers
MID 039 - CID 1703 - FMI 06
AP-1000D, AP-1055D, AP-655C, BG-2255C, BG-2455D and BG-260D Asphalt Pavers
MID 039 - CID 1704 - FMI 03
AP-1000D, AP-1055D, AP-655C, BG-2255C, BG-2455D and BG-260D Asphalt Pavers
MID 039 - CID 1704 - FMI 05
AP-1000D, AP-1055D, AP-655C, BG-2255C, BG-2455D and BG-260D Asphalt Pavers
MID 039 - CID 1704 - FMI 06
AP-1000D, AP-1055D, AP-655C, BG-2255C, BG-2455D and BG-260D Asphalt Pavers
MID 039 - CID 1705 - FMI 03
AP-1000D, AP-1055D, AP-655C, BG-2255C, BG-2455D and BG-260D Asphalt Pavers
MID 039 - CID 1705 - FMI 05
AP-1000D, AP-1055D, AP-655C, BG-2255C, BG-2455D and BG-260D Asphalt Pavers
MID 039 - CID 1705 - FMI 06
AP-1000D, AP-1055D, AP-655C, BG-2255C, BG-2455D and BG-260D Asphalt Pavers
MID 039 - CID 1706 - FMI 03
AP-1000D, AP-1055D, AP-655C, BG-2255C, BG-2455D and BG-260D Asphalt Pavers
MID 039 - CID 1706 - FMI 05
AP-1000D, AP-1055D, AP-655C, BG-2255C, BG-2455D and BG-260D Asphalt Pavers
MID 039 - CID 1706 - FMI 06
AP-1000D, AP-1055D, AP-655C, BG-2255C, BG-2455D and BG-260D Asphalt Pavers
MID 039 - CID 1735 - FMI 03
AP-1000D, AP-1055D, AP-655C, BG-2255C, BG-2455D and BG-260D Asphalt Pavers
MID 039 - CID 1735 - FMI 05
AP-1000D, AP-1055D, AP-655C, BG-2255C, BG-2455D and BG-260D Asphalt Pavers
MID 039 - CID 1735 - FMI 06
AP-1000D, AP-1055D, AP-655C, BG-2255C, BG-2455D and BG-260D Asphalt Pavers
MID 039 - CID 1736 - FMI 03
AP-1000D, AP-1055D, AP-655C, BG-2255C, BG-2455D and BG-260D Asphalt Pavers
MID 039 - CID 1736 - FMI 05
AP-1000D, AP-1055D, AP-655C, BG-2255C, BG-2455D and BG-260D Asphalt Pavers
MID 039 - CID 1736 - FMI 06
AP-1000D, AP-1055D, AP-655C, BG-2255C, BG-2455D and BG-260D Asphalt Pavers
MID 039 - CID 1737 - FMI 03
AP-1000D, AP-1055D, AP-655C, BG-2255C, BG-2455D and BG-260D Asphalt Pavers
MID 039 - CID 1737 - FMI 05
AP-1000D, AP-1055D, AP-655C, BG-2255C, BG-2455D and BG-260D Asphalt Pavers
MID 039 - CID 1737 - FMI 06
AP-1000D, AP-1055D, AP-655C, BG-2255C, BG-2455D and BG-260D Asphalt Pavers
MID 039 - CID 1738 - FMI 03
AP-1000D, AP-1055D, AP-655C, BG-2255C, BG-2455D and BG-260D Asphalt Pavers
MID 039 - CID 1738 - FMI 05
AP-1000D, AP-1055D, AP-655C, BG-2255C, BG-2455D and BG-260D Asphalt Pavers
MID 039 - CID 1738 - FMI 06
AP-1000D, AP-1055D, AP-655C, BG-2255C, BG-2455D and BG-260D Asphalt Pavers
MID 039 - CID 0151 - FMI 03
AP-1000D, AP-1055D, AP-655C, BG-2255C, BG-2455D and BG-260D Asphalt Pavers
MID 039 - CID 0151 - FMI 05
AP-1000D, AP-1055D, AP-655C, BG-2255C, BG-2455D and BG-260D Asphalt Pavers
MID 039 - CID 0151 - FMI 06
AP-1000D, AP-1055D, AP-655C, BG-2255C, BG-2455D and BG-260D Asphalt Pavers
MID 039 - CID 0981 - FMI 03
AP-1000D, AP-1055D, AP-655C, BG-2255C, BG-2455D and BG-260D Asphalt Pavers
MID 039 - CID 0981 - FMI 05
AP-1000D, AP-1055D, AP-655C, BG-2255C, BG-2455D and BG-260D Asphalt Pavers
MID 039 - CID 0981 - FMI 06
AP-1000D, AP-1055D, AP-655C, BG-2255C, BG-2455D and BG-260D Asphalt Pavers
MID 039 - CID 0995 - FMI 03
AP-1000D, AP-1055D, AP-655C, BG-2255C, BG-2455D and BG-260D Asphalt Pavers
MID 039 - CID 0995 - FMI 05
AP-1000D, AP-1055D, AP-655C, BG-2255C, BG-2455D and BG-260D Asphalt Pavers
MID 039 - CID 0995 - FMI 06
AP-1000D, AP-1055D, AP-655C, BG-2255C, BG-2455D and BG-260D Asphalt Pavers
Disassembly and Assembly
Piston Pump (Conveyor) - Disassemble
AP-1055D and BG-2455D Asphalt Pavers Machine Systems
Piston Pump (Conveyor) - Assemble
AP-1055D and BG-2455D Asphalt Pavers Machine Systems
Gear Pump (Fan Drive) - Install
AP1055D and BG2455D Asphalt Pavers Engine Supplement
Piston Pump (Hydraulic Generator) - Remove
AP-1055D and BG-2455D Asphalt Pavers Machine Systems
Piston Pump (Hydraulic Generator) - Install
AP-1055D and BG-2455D Asphalt Pavers Machine Systems
Gear Pump (Conveyor System Charge, Vibratory) - Remove
AP-1055D and BG-2455D Asphalt Pavers Machine Systems
Gear Pump (Conveyor System Charge, Vibratory) - Disassemble
AP-1055D and BG-2455D Asphalt Pavers Machine Systems
Gear Pump (Conveyor System Charge, Vibratory) - Assemble
AP-1055D and BG-2455D Asphalt Pavers Machine Systems
Gear Pump (Conveyor System Charge, Vibratory) - Install
AP-1055D and BG-2455D Asphalt Pavers Machine Systems
Gear Pump (Fan Drive) - Disassemble
AP1055D and BG2455D Asphalt Pavers Engine Supplement
Gear Pump (Fan Drive) - Assemble
AP1055D and BG2455D Asphalt Pavers Engine Supplement
Piston Pump (Right Drag Conveyor and Left Auger Conveyor) - Remove
AP-1055D and BG-2455D Asphalt Pavers Machine Systems
Piston Pump (Right Drag Conveyor and Left Auger Conveyor) - Install
AP-1055D and BG-2455D Asphalt Pavers Machine Systems
Piston Pump (Left Drag Conveyor and Right Auger Conveyor) - Remove
AP-1055D and BG-2455D Asphalt Pavers Machine Systems
Piston Pump (Left Drag Conveyor and Right Auger Conveyor) - Install
AP-1055D and BG-2455D Asphalt Pavers Machine Systems
Piston Pump (Left Propel) - Remove
AP-1055D and BG-2455D Asphalt Pavers Machine Systems
Piston Pump (Left Propel) - Install
AP-1055D and BG-2455D Asphalt Pavers Machine Systems
Piston Pump (Auxiliary) - Remove
AP-1055D and BG-2455D Asphalt Pavers Machine Systems
Piston Pump (Auxiliary) - Install
AP-1055D and BG-2455D Asphalt Pavers Machine Systems
Piston Pump (Right Propel) - Remove
AP-1055D and BG-2455D Asphalt Pavers Machine Systems
Piston Pump (Right Propel) - Install
AP-1055D and BG-2455D Asphalt Pavers Machine Systems
Piston Pump (Hydraulic Generator) - Disassemble
AP-1055D and BG-2455D Asphalt Pavers Machine Systems
Piston Pump (Hydraulic Generator) - Assemble
AP-1055D and BG-2455D Asphalt Pavers Machine Systems
Piston Pump (Auxiliary) - Disassemble
AP-1055D and BG-2455D Asphalt Pavers Machine Systems
Piston Pump (Auxiliary) - Assemble
AP-1055D and BG-2455D Asphalt Pavers Machine Systems
Gear Pump (Fan Drive) - Remove
AP1055D and BG2455D Asphalt Pavers Engine Supplement

Caterpillar Parts SIS Catalog BG-2455D :

Truck sale:

Back to top
The names Cat, Caterpillar, John Deere, Komatsu, Volvo, Hitachi, Doosan, JCB, Hyundai or any other original equipment manufacturers are registered trademarks of the respective original equipment manufacturers. All names, descriptions, numbers and symbols are used for reference purposes only.
AVSpare.com is in no way associated with any of the manufacturers we have listed. All manufacturer's names and descriptions are for reference only. Cat® and Caterpillar® are registered trademarks of Caterpillar, Inc.